0000 _ _ Part No. Z1-906-920, IA000412
727w~ BRACKET :

seeee s’ Feb. 2008

o0 000

o0 000 BH4

HOLE(RIGHT ONLY) HOLE(RIGHT ONLY)

PAN SERIES

INER  EAETTIBRNIBDET,

EFAT 55 v S ICEA LI K— kP oy oo
WZEEBD T T AEEZRFLTRE L,
/\CAUTION - The instrument may fall. HR—t TPV

Install the suitable support angles Support angle

applying to the used rack system to support the instrument.

No. DESCRIPTION QTY | CODE No.
1 | BRACKET BH4 (LEFT) 1 D3-100-099
2 | BRACKET BH4 (RIGHT) 1 D3-100-098
3 | FINISHING WASHER 5CW 4 M5-003-031
4 | OVH SCREW S-NI M5x0.8x14 4 M2-102-002
5 | FLH SCREW S-NI M4x0.7x14 4 M2-101-018
6 | COLLAR 6.5-8-12 4 L2-912-601
7 | FLH SCREW S-NI M6x1x25 4 M2-101-026

FARBFIEHRARH

KIKUSUI ELECTRONICS CORP.
http://www.kikusui.co.jp/



